For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Page 1 of 11

i
ﬂ,.._fl.
¢
R f; .
N
\,
L
_—l- -.Illmhllle
...,_ "
R ’ 4 ﬁm__ ,._ L e

W A ke ’

e \Uf..\

m“m”_ o M
& ______-11..ﬂﬂ!3 s Aﬂ w..} \\‘.x.x.&..nml.u_.../frrn ﬂi“!.._r - j...:. # i....n.luj.._

o ST e, e e A -5 U .

m \ " \ ,ﬁ:” 3 1.} .#H...f 73 J,._ - _1‘_, ; y f 3 i, _l aN _,J e e ,,.,, “ ’ ﬁ.,j_ ,_f
Z > JRNRS ¢ - S i I .F..E_ N cflad aw f _ i
X O r _,. V- w " ! ] L |. o > M _
o __.,,{x - S e J \
m m , ”“H.l_tm-. .-_m‘ f.__h,:#m_i ”CL hm ufﬂmulhm\ F r; J.._ nx.hur_.k ity F.,._.”“.. H“ x_
2] 1
o < “
6 i
o £
T O .
n4U wn _..__\
~ @ /
ST /
2 m

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

190-740-000 60" Deck (1998) Page 2 of 11

Blade Spindle Assembly

Ref#  Part Number Qty S/P/F  Description
1 WM-66562 1 CW Blade spindle assembly
2 WM-66755 2 Seal, 1.063 x 2.004 x .256
3 WM-66842 1 Sleeve, .84 x 1.06 x .310
4  WM-04107 2 Bearing cone #M12649
5 WM-66843 1 Spindle housing with cups
6 WM-4106 2 S  Bearing Cup #M12610
7  WM-1267 1 45° 1/8 Pipe thread grease fitting Obtain
Locally
8 WM-66841 1 Spindle shaft, 1.06 x 3.88-right hand threads

WWW.mymowerparts.com



Page 3 of 11

For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

190-740-000 60" Deck (1998)

Drive Shaft - Front Half

jﬂﬁ..
7—..._.-_1
JTEr
o
o T
i Em

"--I““
y
l-"—“!

0

™
rrg
S

™
e

o e
~ 20 b
n““m“m 3 mmym,".ﬁ H__ |
“ r. gyt
@\ v
9 v
&
.
__________________
L

:(!?

N
#LM‘_— ‘m_n

!
_x_._“_.ﬁw'
%ﬁm_?

ey 2

()

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

190-740-000 60" Deck (1998)
Drive Shaft - Front Half

Ref #

Part Number

Qty

SIPIF

Page 4 of 11

Description

()] A WNPF

QOVWoO~NOD®

WM-67492
WM-65689
WM-34508

WM-65690

WM-34578

[ N A Y

RPNR R

Rear half U-joint drive Not Sold Separately
Yoke and shaft

U-Joint repair kit - #0600

Slide collar yoke assembly, 15-tooth #0600
(Includes items 5,6, 7,8 &9

Slide collar yoke Not Sold Separately Not Sold
Separately

Spring Not Sold Separately

Slide collar Not Sold Separately

Snap ring Not Sold Separately

Steel ball Not Sold Separately

Slide lock repair kit #0600 (Includes items 6,
7,8&9)

.080 x .773 External retaining ring

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Page 5 of 11

190-740-000 60" Deck (1998)

Drive Shaft - Rear Half

E g
__VJ_T_ mw, i

160 .an v“m___ P00

i _
" Lw !

am A\ “w

Yunrum

L — e,

] e [ NN T T E——

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

190-740-000 60" Deck (1998) Page 6 of 11
Drive Shaft - Rear Half
Ref#  Part Number Qty S/P/F  Description
1 1 Splined front half assembly Not Sold
Separately
2 WM-34773 1 End yoke, 1.0 bore - #0600
3 WM-65689 1 U-Joint repair kit - #0600
4 WM-34774 1 Yoke, tube and sleeve

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Page 7 of 11

190-740-000 60" Deck (1998)

Gear Box Assembly

\

e

/

o

,ﬂit JJJ

m_m_

£ .;-....-_....-....3

Trrrr-!—!!— LU

[

-

\

_mmm_mmm.ummv_,,_ Vi

"

” Aumv __1la.nu.

/.

F

s o _n"mm-....,.,,,

__W _..._._H n“m ,._.r...siﬁﬁnur_ff ___..__ _.._r_m

N fw_ _:}.. /

R T A YA AN
mu..- P j w . Ix re] _‘”_ | B w_
g - bt / w/ii

’ *hv.é et gl kit

& /

o 5

o N..w_un.r.n. ﬂ.ﬂﬂﬂﬂﬂ!....i; m_.__.___\

S v ]

m @ .,.,, [e@] o
/ 3

.w_s....-_!llla_._,.l_h

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

190-740-000 60" Deck (1998) Page 8 of 11
Gear Box Assembly

Ref#  Part Number Qty S/P/F  Description
WM-64933 1 Finned 1:1 bevel gearbox assembly, complete
1 WM-66755 1 Seal 1.063 x 2.004 x .256
2 WM-66545 1 Seal .866 x 1.85 x .315
3 WM-66519 1 Gearbox gasket
4 WM-34576 1 Plastic gearbox vent plug
5 WM-66512 1 Finned housing
6 WM-66517 1 Finned cover
7  WM-15625 4 3/8-16 x 3/4 Socket head cap screw
8 WM-66525 1 Cap, steel 1.85 OD

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Page 9 of 11

190-740-000 60" Deck (1998)
Main Frame Assembly

\\\
< 7
(
f”//ﬁﬂ
,,/v
_Mﬁ \ [(#]
o ‘ 2_, mux y
n, \ﬁmwx n awﬂv./
,.,A/uuu\ # ‘v mw_-M
,/, B y
- <t A Vi
- A ©, y
@ N A SR
Am N . e -~ ,ﬁf o A& v ™ \ xmw /Np
™ p A\ g /9 [ N\
A ¢ U S AN\ N\ B
ﬂa A oy @ = (/¢ { VL \ P X
. AN /5T ,,\HM/@ o % D c\ N N &
A \ YL ¥ 23 A%\ N AN
2\ & 7700 \ P4 %.,,M__T-x- SO\ N 4 \M, _
/./,”uyy, / mnn,, /””y \Hn,\., A\\\ _wJ T_ A ) @_ v - MM ||||| fr o .“v‘“nn. .L_ VAWUHHWV/I Vv.l wLmMa [) mﬂw - u_.,m ;wl_ i
Py & - i [, - Y vy - - ~
Y 4 “is o _H,M.w e \\ { / \\5v Pl = \V\WM!& f ) @ ;
_sw. e @ \‘ X\__ hwv - nhcmx u ) o ._”m
ath ’ Ay v =y n_c, e W
X ) /am_ wrﬂ /l, mm_, \ .‘w\ o \\ n,\wf. ™ QY
'@ \\ = J () /
5 1) Y \ _ c\\ \ /
T ;w [ oo/
wp ¥ . _:ir v \_ \
,M, mw ) Tﬂ@% .Q\ - mmm -nmm...m.,muﬂwg =R
[ ' /rn A P
wa?w ) gﬂ oo 8 \\ 8 \_.‘ \ oy N
pal \r! s ey e .
) a_v\ , § ,V‘“\ Y/ ﬁkm . \ m
N (ST A A/
oo u.‘, nm"_ Am o \ /.g_\ / Awiv A/,,N,, /
/ s 5;& ) xvﬂnw,,qu h A \ L_\ %r\ /.vv \_, )
a8 \ ek e T/
o AT m AN S/
: NT /,
wmﬂf /,\v / \\
"\ AY
\AVAR
/
AN

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

190-740-000 60" Deck (1998)
Main Frame Assembly

Page 10 of 11

Ref#  Part Number Qty S/P/F  Description
1 WM-34531 1 Belt guide assembly
2 WM-31360 1 Spring-extension 1.45 x .20 x 8.1 x 35
3 WM-66479 2 Link - .25 x 2.50 x 6.08
4 WM-66427 2 Pin, Bent-U .375 diameter x 3.00
5 WM-34597 1 Left belt shield
6 WM-21957 2 Spring-compression .58 x .08 x 2.4 x 40
7 WM-34576 1 Plastic gearbox vent plug
8 WM-64933 1 Finned 1:1 bevel gearbox assembly
9 WM-66470 1 Gearbox stand
10 WM-67490 1 Drive asy complete - 0600, 14.0 x 17.7
11  WM-34596 1 Right belt shield
12 WM-66428 1 Sheave - 6.65 PD offset
13 WM-66505 1 .81 Bore taper lockbushing with set screws
14 WM-66476 1 Idler arm
14 WM-16162 1 3/41D x 1 OD x 1-1/2 Bronze bushing
15 WM-24260 2 4-7 1/6 OD Flat idler & bearing
15 WM-24259 2 .625 ID x 1.78 OD Ball bearing
16 WM-34425 3 S  H 3/4 Straight bore bushing with key P.1
17  WM-34505 3 1 BK 4.6 H Sheave
18 WM-1469 1 1 V-Belt W113
19 WM-27887 1 1/2 x 3/4 x 3/4 Sleeve
20 WM-16173 1 Front roller
21 WM-66981 1 Pin-headless .5 x 9.75
22  WM-1791 1 5/8 x 1 x 9/16 Sleeve
23  WM-67365 4 Roller-scalp 4.94 x 2.75
24  WM-66446 4 Sleeve - .505 x .625 x 2.63
25 WM-66815 1 Spring-Torsion .207 x .94 x 4.86
26  WM-66865 1 Deck bracket
27 WM-66866 1 Discharge chute
28 WM-66562 3 Clockwise blade spindle assembly
29 WM-33736 3 5/8 ID x 3 x 7/16 Shoulder washer
30 WM-34615 3 S  Clockwise 20-3/4 Flat blade
40 WM-35626 1 1/8 x 5/8 Spring pin
41  WM-62233 1 187 x .75 Woodruff key
42  WM-1256 1 3/16 x 1 Cotter pin Obtain Locally
43 WM-4115 1 3/16 x 1-1/8 Spring pin Obtain Locally
44  WM-1985 1 1/4 Standard lockwasher Obtain Locally
45  WM-2457 1 1/4 NC x 3/4 Hex head cap screw GR5 Obtain
Locally
46  WM-62234 1 1/4 Square x 7/8 key Obtain Locally
47  WM-32806 1 1/4 x 7/8 x 7 Gauge washer
48 WM-10378 1 1/4 NC x 1 Hex head cap screw GR5 Obtain
Locally
?49  WM-1285 1 1/4 x 1-1/2 Cotter pin Obtain Locally
50 WM-838 1 3/8 Standard lockwasher Obtain Locally
51 WM-565 1 3/8 Standard flat washer Obtain Locally
52  WM-21757 1 3/8 Standard SAE flat washer Obtain Locally
53 WM-14350 1 3/8 NC Flange hex locknut
54  WM-66840 1 3/8 NC 3-Prong knob
55 WM-35092 1 3/8 x 1/2 x 9/32 Sleeve
56 WM-839 1 3/8 NC x 1 Hex head cap screw GR5 Obtain

WwWw.mymowerpeit¥.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

190-740-000 60" Deck (1998)
Main Frame Assembly

Page 11 of 11

Ref#  Part Number Qty S/P/F  Description

57 WM-64518 1 3/8 NF x 1 Hex head cap screw GR5

58 WM-6697 1 3/8 NC x 1 Carriage bolt

59 WM-21298 1 3/8 x 1 x 7 Gauge washer

60 WM-24890 1 3/8 NC x 1-1/4 Carriage bolt Obtain Locally

61 WM-11606 1 3/8 x 1-1/2 Spirol pin

62 WM-11760 1 3/8 x 7-1/4 Pin and chain

63 WM-855 1 1/2 Extra-heavy lockwasher Obtain Locally

64 WM-11900 1 1/2 NC Flange hex locknut Obtain Locally

65 WM-4119 1 1/2 NF x 1 Hex head cap screw GR5

66 WM-14069 1 1/2 NC x 3-1/4 Hex head cap screw GR5

Obtain Locally

67 WM-692 1 5/8 Standard flat washer Obtain Locally

68 WM-6239 1 5/8 NC Hex locknut Obtain Locally

69 WM-22060 1 5/8 x 1 x 1/4 Felt seal

70 WM-10635 1 /P 5/8 x 1-3/4 x 14 Gauge cup washer

71  WM-34582 1 5/8 NC x 2 Hex head cap screw GR5 Nylok

72  WM-5836 1 5/8 NC x 2-1/2 Carriage bolt Obtain Locally

73  WM-11036 1 3/4 x 1-1/2 x 18 Gauge shim washer
WM-34590 1 Spindle lock wrench (Not shown)
WM-34595 1 Spindle wrench handle (Not shown)

WWW.mymowerparts.com



